

CAREADVANTAGE (CMC/MMP) 2021

A	
<i>abacavir 20 mg/ml solution</i>	900 / 30 DAYS
<i>abacavir 300 mg tablet</i>	60 / 30 DAYS
<i>abacavir-lamivudine 600-300 mg</i>	30 / 30 DAYS
<i>abacavir-lamivudine-zidov tab</i>	60 / 30 DAYS
ABILIFY MAINTENA (ER 300 MG VL, ER 300 MG SYR, ER 400 MG SYR, ER 400 MG VL)	1 / 28 DAYS
<i>abiraterone 500 mg tablet</i>	60 / 30 DAYS
<i>abiraterone acetate 250 mg tab</i>	120 / 30 DAYS
<i>ace aerosol cloud enhancer</i>	1 / 365 DAYS OVER TIME
<i>acetaminophen-cod #2 tablet</i>	390 / 30 DAYS OVER TIME
<i>acetaminophen-cod #3 tablet</i>	360 / 30 DAYS OVER TIME
<i>acetaminophen-cod #4 tablet</i>	180 / 30 DAYS OVER TIME
<i>acetaminophen-codeine (acetamin-codein 300-30 mg/12.5, acetaminop-codeine 120-12 mg/5)</i>	5000 / 30 DAYS OVER TIME
ADEMPAS (0.5 MG TABLET, 1 MG TABLET, 1.5 MG TABLET, 2 MG TABLET, 2.5 MG TABLET)	90 / 30 DAYS
ADMELOG 100 UNIT/ML VIAL	60 / 30 DAYS
ADMELOG SOLOSTAR 100 UNIT/ML	60 / 30 DAYS
<i>aerochamber mini</i>	1 / 365 DAYS OVER TIME
<i>aerochamber mv hold chamber</i>	1 / 365 DAYS OVER TIME
<i>aerochamber plus flow-vu (, large, med, small)</i>	1 / 365 DAYS OVER TIME
<i>aerochamber plus w-flowsignal</i>	1 / 365 DAYS OVER TIME
<i>aerochamber z-stat plus (plus large, plus w-flow, plus-med, plus-small)</i>	1 / 365 DAYS OVER TIME
<i>aerogear asthma action kit</i>	1 / 365 DAYS OVER TIME
<i>aerotrach holding chamber</i>	1 / 365 DAYS OVER TIME
<i>aerovent plus holding chamber</i>	1 / 365 DAYS OVER TIME
AFINITOR 10 MG TABLET	30 / 30 DAYS
AFINITOR DISPERZ (2 MG TABLET, 3 MG TABLET)	30 / 30 DAYS
AFINITOR DISPERZ 5 MG TABLET	60 / 30 DAYS
AIMOVIG 140 MG/ML AUTOINJECTOR	1 / 30 DAYS
AIMOVIG 70 MG/ML AUTOINJECTOR	2 ML / 30 DAYS
<i>albuterol hfa 90 mcg inhaler (18 grams)</i>	36 / 30 DAYS
<i>albuterol hfa 90 mcg inhaler (6.7 grams)</i>	13.4 / 30 DAYS

A	
<i>albuterol hfa 90 mcg inhaler (8.5 grams)</i>	17 / 30 DAYS
ALECENSA 150 MG CAPSULE	240 / 30 DAYS
<i>alendronate sodium (35 mg tab, 70 mg tab)</i>	4 / 28 DAYS
<i>alendronate sodium (5 mg tablet, 10 mg tab, 40 mg tab)</i>	30 / 30 DAYS
<i>alogliptin (6.25 mg tablet, 12.5 mg tablet, 25 mg tablet)</i>	30 / 30 DAYS
<i>alogliptin-metformin (12.5-500, 12.5-1000)</i>	60 / 30 DAYS
<i>alogliptin-pioglitazone (12.5-45 mg, 12.5-30 mg, 12.5-15 mg, 25-30 mg tb, 25-45 mg tb, 25-15 mg tb)</i>	30 / 30 DAYS
<i>alose tron hcl (0.5 mg tablet, 1 mg tablet)</i>	62 / 31 DAYS
<i>alprazolam (0.25 mg tablet, 0.5 mg tablet, 1 mg tablet, 2 mg tablet)</i>	120 / 30 DAYS
ALUNBRIG (90 MG-180 MG TAB PACK, 90 MG TABLET, 180 MG TABLET)	30 / 30 DAYS
ALUNBRIG 30 MG TABLET	180 / 30 DAYS
<i>alyq 20 mg tablet</i>	60 / 30 DAYS
<i>ambrisentan (5 mg tablet, 10 mg tablet)</i>	30 / 30 DAYS
<i>amlodipine-valsartan-hctz (5-160-12.5 mg, 5-160-25 mg, 10-160-12.5mg, 10-160-25 mg, 10-320-25 mg)</i>	30 / 30 DAYS
ANORO ELLIPTA 62.5-25 MCG INH	60 / 30 DAYS
<i>aprepitant 125 mg capsule</i>	4 / 31.0 DAYS OVER TIME
<i>aprepitant 125-80-80 mg pack</i>	12 / 31.0 DAYS OVER TIME
<i>aprepitant 40 mg capsule</i>	16 / 31.0 DAYS OVER TIME
<i>aprepitant 80 mg capsule</i>	8 / 31.0 DAYS OVER TIME
APTIOM (200 MG TABLET, 400 MG TABLET)	30 / 30 DAYS
APTIOM (600 MG TABLET, 800 MG TABLET)	60 / 30 DAYS
APTIVUS 100 MG/ML SOLUTION	380 / 30 DAYS
APTIVUS 250 MG CAPSULE	120 / 30 DAYS
<i>aripiprazole (2 mg tablet, 5 mg tablet, 10 mg tablet, 15 mg tablet, 20 mg tablet, 30 mg tablet)</i>	30 / 30 DAYS
<i>aripiprazole 1 mg/ml solution</i>	900 / 30 DAYS
ARISTADA INITIO ER 675 MG/2.4	2.4 / 180 DAYS OVER TIME
<i>armodafinil (50 mg tablet, 150 mg tablet, 200 mg tablet, 250 mg tablet)</i>	30 / 30 DAYS
<i>asthmapack children's care kit</i>	1 / 365 DAYS OVER TIME
<i>atazanavir sulfate (150 mg cap, 200 mg cap)</i>	60 / 30 DAYS
<i>atazanavir sulfate 300 mg cap</i>	30 / 30 DAYS

A	
<i>atomoxetine hcl (10 mg capsule, 18 mg capsule, 25 mg capsule, 40 mg capsule, 60 mg capsule, 80 mg capsule, 100 mg capsule)</i>	30 / 30 DAYS
ATROVENT 17 MCG HFA INHALER	25.8 / 30 DAYS
AUBAGIO (7 MG TABLET, 14 MG TABLET)	30 / 30 DAYS
AURYXIA 210 MG TABLET	360 / 30 DAYS
AVONEX PEN 30 MCG/0.5 ML KIT	1 / 28 DAYS
AVONEX PREFILLED SYR 30 MCG KT	1 / 28 DAYS
AYVAKIT (100 MG TABLET, 200 MG TABLET, 300 MG TABLET)	60 / 30 DAYS
B	
BALVERSA 3 MG TABLET	90 / 30 DAYS
BALVERSA 4 MG TABLET	60 / 30 DAYS
BALVERSA 5 MG TABLET	30 / 30 DAYS
BANZEL (200 MG TABLET, 400 MG TABLET)	240 / 30 DAYS
BELBUCA (75 MCG, 150 MCG, 300 MCG, 450 MCG, 600 MCG, 750 MCG, 900 MCG)	60 / 30 DAYS
BELSOMRA (5 MG TABLET, 10 MG TABLET, 15 MG TABLET, 20 MG TABLET)	30 / 30 DAYS
<i>bexarotene 75 mg capsule</i>	300 / 30 DAYS
BIKTARVY 50-200-25 MG TABLET	30 / 30 DAYS
<i>bimatoprost 0.03% eye drops</i>	5 ML / 28 DAYS
<i>bosentan (62.5 mg tablet, 125 mg tablet)</i>	62 / 31 DAYS
BOSULIF (400 MG TABLET, 500 MG TABLET)	30 / 30 DAYS
BOSULIF 100 MG TABLET	180 / 30 DAYS
BRAFTOVI 75 MG CAPSULE	180 / 30 DAYS
<i>breatherite mdi spacer</i>	1 / 365 DAYS OVER TIME
<i>breatherite spacer-adult mask</i>	1 / 365 DAYS OVER TIME
<i>breatherite spacer-infant mask</i>	1 / 365 DAYS OVER TIME
<i>breatherite spacer-lg chld msk</i>	1 / 365 DAYS OVER TIME
<i>breatherite spacer-neonate msk</i>	1 / 365 DAYS OVER TIME
<i>breatherite spacer-sm chld msk</i>	1 / 365 DAYS OVER TIME
<i>breathrite (chamber, spacer)</i>	1 / 365 DAYS OVER TIME
BRILINTA (60 MG TABLET, 90 MG TABLET)	60 / 30 DAYS
BRIVIACT (10 MG TABLET, 25 MG TABLET, 50 MG TABLET, 75 MG TABLET, 100 MG TABLET)	60 / 30 DAYS
BRIVIACT 10 MG/ML ORAL SOLN	600 / 30 DAYS
BRUKINSA 80 MG CAPSULE	120 / 30 DAYS
<i>budesonide ec 3 mg capsule</i>	90 / 30 DAYS

B	
<i>budesonide er 9 mg tablet</i>	30 / 30 DAYS
<i>buprenorphin-naloxon 8-2 mg sl</i>	90 / 30 DAYS
<i>buprenorphine (5, 7.5, 10, 15, 20)</i>	4 / 28 DAYS
<i>buprenorphine-naloxone (bupreno-nalox 2-0.5 mg film, buprenor-nalox 12-3 mg film, buprenorp-nalox 4-1 mg film, buprenorp-nalox 8-2 mg film, buprenorphn-naloxn 2-0.5 mg)</i>	60 / 30 DAYS
C	
CABOMETYX (20 MG TABLET, 40 MG TABLET, 60 MG TABLET)	30 / 30 DAYS
<i>calcitonin-salmon 200 units sp</i>	3.7 / 30 DAYS
CALQUENCE 100 MG CAPSULE	60 / 30 DAYS
CAPLYTA 42 MG CAPSULE	30 / 30 DAYS
CAPRELSA 100 MG TABLET	60 / 30 DAYS
CAPRELSA 300 MG TABLET	30 / 30 DAYS
<i>carisoprodol (250 mg tablet, 350 mg tablet)</i>	120 / 30 DAYS
<i>celecoxib (100 mg capsule, 200 mg capsule)</i>	62 / 31 DAYS
<i>celecoxib 400 mg capsule</i>	30 / 30 DAYS
<i>celecoxib 50 mg capsule</i>	60 / 30 DAYS
CHANTIX (0.5 MG TABLET, 1 MG TABLET)	60 / 30 DAYS
CHANTIX 1 MG CONT MONTH BOX	56 / 28 DAYS
CHANTIX STARTING MONTH BOX	53 / 28 DAYS
<i>chlordiazepoxide hcl (5 mg capsule, 10 mg capsule, 25 mg capsule)</i>	120 / 30 DAYS
CIMDUO 300-300 MG TABLET	30 / 30 DAYS
<i>cinacalcet hcl (30 mg tablet, 60 mg tablet, 90 mg tablet)</i>	120 / 30 DAYS
CLARINEX-D 12 HOUR TABLET	60 / 30 DAYS
<i>clever choice holding chamber (chamber-lrg, chamber-med, chamber-sm)</i>	1 / 365 DAYS OVER TIME
<i>clobazam (10 mg tablet, 20 mg tablet)</i>	60 / 30 DAYS
<i>clobazam 2.5 mg/ml suspension</i>	480 ML / 30 DAYS
<i>clonazepam (0.125 mg odt, 0.125 mg dis tab, 0.25 mg odt, 0.5 mg dis tablet, 0.5 mg tablet, 0.5 mg odt, 1 mg tablet, 1 mg odt, 1 mg dis tablet, 2 mg odt, 2 mg tablet)</i>	120 / 30 DAYS
<i>clonidine hcl er 0.1 mg tablet</i>	120 / 30 DAYS
<i>clopidogrel (75 mg tablet, 300 mg tablet)</i>	30 / 30 DAYS
<i>clorazepate dipotassium (3.75 mg tablet, 7.5 mg tablet, 15 mg tablet)</i>	120 / 30 DAYS
<i>colchicine (0.6 mg capsule, 0.6 mg tablet)</i>	120 / 30 DAYS OVER TIME
COMBIGAN 0.2%-0.5% EYE DROPS	10 ML / 28 DAYS
COMBIVENT RESPIMAT 20-100 MCG	8 / 30 DAYS

C	
COMETRIQ 100 MG DAILY-DOSE PK	56 / 28 DAYS
COMETRIQ 140 MG DAILY-DOSE PK	112 / 28 DAYS
COMETRIQ 60 MG DAILY-DOSE PACK	84 / 28 DAYS
<i>compact space chamber (chamber, chamber-lrg mask, chamber-med mask, chamber-sm mask)</i>	1 / 365 DAYS OVER TIME
<i>compact space chamber plus</i>	1 / 365 DAYS OVER TIME
COMPLERA TABLET	30 / 30 DAYS
COPIKTRA (15 MG CAPSULE, 25 MG CAPSULE)	60 / 30 DAYS
COTELLIC 20 MG TABLET	63 / 21 DAYS
D	
<i>dalfampridine er 10 mg tablet</i>	60 / 30 DAYS
<i>darifenacin er (er 7.5 mg tablet, er 15 mg tablet)</i>	1 / 1 DAYS
DAURISMO 100 MG TABLET	30 / 30 DAYS
DAURISMO 25 MG TABLET	60 / 30 DAYS
DELSTRIGO 100-300-300 MG TAB	30 / 30 DAYS
DESCOVY 200-25 MG TABLET	30 / 30 DAYS
<i>desloratadine (2.5 mg odt, 5 mg tablet, 5 mg odt)</i>	30 / 30 DAYS
<i>dexmethylphenidate hcl (2.5 mg tab, 5 mg tab, 10 mg tab)</i>	90 / 30 DAYS
<i>dexmethylphenidate hcl er (er 5 mg cap, er 10 mg cp, er 15 mg cp, er 20 mg cp, er 25 mg cp, er 30 mg cp, er 35 mg cp, er 40 mg cp)</i>	30 / 30 DAYS
<i>dextroamp-amphetamin 30 mg tab</i>	60 / 30 DAYS
<i>dextroamphetamine er 10 mg cap</i>	60 / 30 DAYS
<i>dextroamphetamine er 15 mg cap</i>	120 / 30 DAYS
<i>dextroamphetamine er 5 mg cap</i>	30 / 30 DAYS
<i>dextroamphetamine sulfate (5 mg tab, 10 mg tab)</i>	180 / 30 DAYS
<i>dextroamphetamine-amphet er (er 20 mg cap, er 25 mg cap, er 30 mg cap)</i>	60 / 30 DAYS
<i>dextroamphetamine-amphet er (er 5 mg cap, er 10 mg cap, er 15 mg cap)</i>	30 / 30 DAYS
<i>dextroamphetamine-amphetamine (dextroamp-amphetam 7.5 mg tab, dextroamp-amphetam 12.5 mg tab, dextroamp-amphetamin 10 mg tab, dextroamp-amphetamin 15 mg tab, dextroamp-amphetamin 20 mg tab, dextroamp-amphetamine 5 mg tab)</i>	90 / 30 DAYS
DIACOMIT (250 MG CAPSULE, 250 MG POWDER PACKET)	360 / 30 DAYS
DIACOMIT (500 MG CAPSULE, 500 MG POWDER PACKET)	180 / 30 DAYS
<i>diazepam (2 mg tablet, 5 mg tablet, 10 mg tablet)</i>	120 / 30 DAYS
<i>diazepam (5 ml oral soln, 5 ml solution)</i>	1200 ML / 30 DAYS
<i>diazepam 5 mg/ml oral conc</i>	240 / 30 DAYS

D	
<i>diclofenac epolamine 1.3% ptch</i>	60 / 30 DAYS
<i>diclofenac sodium 1% gel</i>	1000 / 30 DAYS OVER TIME
<i>diethylpropion 25 mg tablet</i>	90 / 30 DAYS
<i>diethylpropion er 75 mg tablet</i>	30 / 30 DAYS
<i>dihydroergotamine 4 mg/ml spry</i>	8 / 28 DAYS OVER TIME
<i>dimethyl fumarate (30d start pk, dr 120 mg cp, dr 240 mg cp)</i>	60 / 30 DAYS
<i>dorzolamide-timolol 2%-0.5%</i>	60 / 30 DAYS
DOVATO 50-300 MG TABLET	30 / 30 DAYS
DRIZALMA SPRINKLE (DR 20 MG CAP, DR 30 MG CAP, DR 40 MG CAP, DR 60 MG CAP)	60 / 30 DAYS
<i>duloxetine hcl (dr 20 mg cap, dr 30 mg cap, dr 40 mg cap, dr 60 mg cap)</i>	60 / 30 DAYS
DUOPA 4.63 MG-20 MG/ML SUSPENS	9000 / 30 DAYS
E	
<i>e-z spacer</i>	1 / 365 DAYS OVER TIME
<i>easivent holding chamber</i>	1 / 365 DAYS OVER TIME
EDURANT 25 MG TABLET	30 / 30 DAYS
<i>efavir-emtri-tenof 600-200-300</i>	30 / 30 DAYS
<i>efavirenz (200 mg capsule, 600 mg tablet)</i>	60 / 30 DAYS
<i>efavirenz-lamivu-tenofovir disop (400-300-300, 600-300-300)</i>	30 / 30 DAYS
ELIGARD 22.5 MG SYRINGE KIT	1 / 84 DAYS OVER TIME
ELIGARD 30 MG SYRINGE KIT	1 / 112 DAYS OVER TIME
ELIGARD 45 MG SYRINGE KIT	1 / 168 DAYS OVER TIME
ELIGARD 7.5 MG SYRINGE KIT	1 / 28 DAYS OVER TIME
ELIQUIS 2.5 MG TABLET	60 / 30 DAYS
ELIQUIS 5 MG TABLET	74 / 30 DAYS
ELIQUIS DVT-PE TREAT START 5MG	148 / 365 DAYS OVER TIME
EMGALITY 120 MG/ML PEN	7 / 180 DAYS OVER TIME
EMGALITY 120 MG/ML SYRINGE	7 / 180 DAYS OVER TIME
EMGALITY 300 MG (100 MG X3SYR)	3 / 30 DAYS OVER TIME
EMSAM (9, 12)	30 / 30 DAYS
EMSAM 6 MG/24 HOURS PATCH	60 / 30 DAYS
<i>emtricitabine 200 mg capsule</i>	30 / 30 DAYS
<i>emtricitabine-tenofovir disop (100-150mg, 133-200mg, 167-250mg, 200-300mg)</i>	30 / 30 DAYS

E	
EMTRIVA 10 MG/ML SOLUTION	720 / 30 DAYS
ENDARI 5 GRAM POWDER PACKET	180 / 30 DAYS
<i>endocet (2.5-325 mg tablet, 5-325 tablet, 7.5-325 mg tablet, 10-325 mg tablet)</i>	120 / 30 DAYS OVER TIME
<i>enoxaparin 30 mg/0.3 ml syr</i>	18 ML / 30 DAYS OVER TIME
<i>enoxaparin 40 mg/0.4 ml syr</i>	24 ML / 30 DAYS OVER TIME
<i>enoxaparin 60 mg/0.6 ml syr</i>	36 ML / 30 DAYS OVER TIME
<i>enoxaparin sodium (100 mg/ml, 150 mg/ml)</i>	60 ML / 30 DAYS OVER TIME
<i>enoxaparin sodium (80 ml, 120 ml)</i>	48 ML / 30 DAYS OVER TIME
<i>entecavir (0.5 mg tablet, 1 mg tablet)</i>	31 / 31 DAYS
ENTRESTO (24 MG-26 MG TABLET, 49 MG-51 MG TABLET, 97 MG-103 MG TABLET)	60 / 30 DAYS
<i>epinephrine 0.3 mg auto-inject</i>	2 / 30 DAYS OVER TIME
<i>epinephrine 0.3 mg auto-inject - lineage impax g</i>	2 / 30 DAYS OVER TIME
<i>epinephrine 0.3 mg auto-inject - impax generics</i>	2 / 30 DAYS OVER TIME
<i>epinephrine 0.3 mg auto-inject - lineage impax g</i>	2 / 30 DAYS OVER TIME
<i>epinephrine 0.3 mg auto-inject - mylan specialty</i>	2 / 30 DAYS OVER TIME
<i>eq space chamber</i>	1 / 365 DAYS OVER TIME
<i>eq space chamber-large mask</i>	1 / 365 DAYS OVER TIME
<i>eq space chamber-medium mask</i>	1 / 365 DAYS OVER TIME
<i>eq space chamber-small mask</i>	1 / 365 DAYS OVER TIME
ERIVEDGE 150 MG CAPSULE	30 / 30 DAYS
ERLEADA 60 MG TABLET	120 / 30 DAYS
<i>erlotinib hcl (25 mg tablet, 100 mg tablet, 150 mg tablet)</i>	30 / 30 DAYS
ESBRIET (267 MG TABLET, 267 MG CAPSULE)	270 / 30 DAYS
ESBRIET 801 MG TABLET	90 / 30 DAYS
<i>esomeprazole magnesium (dr 20 mg cap, dr 40 mg cap)</i>	30 / 30 DAYS
<i>eszopiclone (1 mg tablet, 2 mg tablet, 3 mg tablet)</i>	30 / 30 DAYS
<i>everolimus (2.5 mg tablet, 5 mg tablet, 7.5 mg tablet)</i>	30 / 30 DAYS
EVOTAZ 300 MG-150 MG TABLET	30 / 30 DAYS
<i>ezetimibe 10 mg tablet</i>	30 / 30 DAYS
<i>ezetimibe-simvastatin (10-10 mg, 10-20 mg, 10-40 mg, 10-80 mg)</i>	30 / 30 DAYS

F

FANAPT (1 MG TABLET, 2 MG TABLET, 4 MG TABLET, 6 MG TABLET, 8 MG TABLET, 10 MG TABLET, 12 MG TABLET)	60 / 30 DAYS
FANAPT TITRATION PACK	8 / 28 DAYS
FARYDAK (10 MG CAPSULE, 15 MG CAPSULE, 20 MG CAPSULE)	6 / 21 DAYS
<i>febuxostat (40 mg tablet, 80 mg tablet)</i>	30 / 30 DAYS
<i>fentanyl (12, 25, 50, 75, 100)</i>	10 / 30 DAYS
<i>fentanyl citrate (cit 1,200 mcg, cit 1,600 mcg, citrate 200 mcg, citrate 400 mcg, citrate 600 mcg, citrate 800 mcg)</i>	120 / 30 DAYS OVER TIME
FINTEPLA 2.2 MG/ML SOLUTION	360 / 30 DAYS
FIRMAGON 2 X 120 MG KIT	4 / 365 DAYS OVER TIME
FIRMAGON 80 MG KIT	1 / 28 DAYS OVER TIME
<i>flexichamber</i>	1 / 365 DAYS OVER TIME
FLOVENT HFA (44 MCG, 110 MCG)	12 / 30 DAYS
FLOVENT HFA 220 MCG INHALER	24 / 30 DAYS
<i>fluticasone-salmeterol (100-50, 250-50, 500-50)</i>	60 / 30 DAYS
<i>fluticasone-salmeterol (55-14, 113-14, 232-14)</i>	1 / 30 DAYS
<i>fondaparinux 2.5 mg/0.5 ml syr</i>	15 / 30 DAYS OVER TIME
<i>fondaparinux 7.5 mg/0.6 ml syr</i>	18 / 30 DAYS OVER TIME
<i>fondaparinux sodium (5 mg/0.4 ml, 10 mg/0.8 ml)</i>	24 / 180 DAYS OVER TIME
<i>fosamprenavir 700 mg tablet</i>	120 / 30 DAYS
FRAGMIN (2,500 UNIT/0.2 ML SYR, 5,000 UNIT/0.2 ML SYR, 7,500 UNIT/0.3 ML SYR, 10,000 UNIT/ML SYRINGE, 12,500 UNIT/0.5 ML SYR, 15,000 UNIT/0.6 ML SYR, 18,000 UNIT/0.72 ML, 95,000 UNIT/3.8 ML VL)	14 / 180 DAYS OVER TIME
FUZEON 90 MG VIAL	60 / 30 DAYS
FYCOMPA (4 MG TABLET, 6 MG TABLET, 8 MG TABLET, 10 MG TABLET, 12 MG TABLET)	30 / 30 DAYS
FYCOMPA 0.5 MG/ML ORAL SUSP	720 / 30 DAYS
FYCOMPA 2 MG TABLET	120 / 30 DAYS

G

<i>gabapentin (100 mg capsule, 300 mg capsule, 400 mg capsule)</i>	270 / 30 DAYS
<i>gabapentin (250 mg/5 ml soln, 300 mg/6 ml soln)</i>	2160 / 30 DAYS
<i>gabapentin 600 mg tablet</i>	180 / 30 DAYS
<i>gabapentin 800 mg tablet</i>	135 / 30 DAYS
<i>galantamine er (er 8 mg capsule, er 16 mg capsule, er 24 mg capsule)</i>	30 / 30 DAYS
GAVRETO 100 MG CAPSULE	120 / 30 DAYS
GENVOYA TABLET	30 / 30 DAYS
GILENYA 0.5 MG CAPSULE	30 / 30 DAYS

G	
GILOTRIF (20 MG TABLET, 30 MG TABLET, 40 MG TABLET)	30 / 30 DAYS
<i>glatiramer 20 mg/ml syringe</i>	30 / 30 DAYS
<i>glatiramer 40 mg/ml syringe</i>	12 / 28 DAYS
<i>glatopa 20 mg/ml syringe</i>	30 / 30 DAYS
<i>glatopa 40 mg/ml syringe</i>	12 / 28 DAYS
<i>glimepiride 1 mg tablet</i>	240 / 30 DAYS
<i>glimepiride 2 mg tablet</i>	120 / 30 DAYS
<i>glimepiride 4 mg tablet</i>	60 / 30 DAYS
<i>glipizide 10 mg tablet</i>	120 / 30 DAYS
<i>glipizide 5 mg tablet</i>	240 / 30 DAYS
<i>glipizide er 10 mg tablet</i>	60 / 30 DAYS
<i>glipizide er 2.5 mg tablet</i>	240 / 30 DAYS
<i>glipizide er 5 mg tablet</i>	120 / 30 DAYS
<i>glipizide xl 10 mg tablet</i>	60 / 30 DAYS
<i>glipizide xl 2.5 mg tablet</i>	240 / 30 DAYS
<i>glipizide xl 5 mg tablet</i>	120 / 30 DAYS
<i>glipizide-metformin (2.5-500 mg, 5-500 mg)</i>	120 / 30 DAYS
<i>glipizide-metformin 2.5-250 mg</i>	240 / 30 DAYS
<i>glyburid-metformin 1.25-250 mg</i>	240 / 30 DAYS
<i>glyburide (1.25 mg tablet, 5 mg tablet)</i>	120 / 30 DAYS
<i>glyburide 2.5 mg tablet</i>	240 / 30 DAYS
<i>glyburide micro 1.5 mg tab</i>	240 / 30 DAYS
<i>glyburide micro 3 mg tablet</i>	120 / 30 DAYS
<i>glyburide micro 6 mg tablet</i>	60 / 30 DAYS
<i>glyburide-metformin hcl (2.5-500 mg, 5-500 mg)</i>	120 / 30 DAYS
<i>granisetron hcl 1 mg tablet</i>	60 / 30 DAYS
<i>guanfacine hcl er (er 1 mg tablet, er 2 mg tablet, er 3 mg tablet, er 4 mg tablet)</i>	30 / 30 DAYS
H	
HEMADY 20 MG TABLET	60 / 30 DAYS
HETLIOZ 20 MG CAPSULE	30 / 30 DAYS
HUMALOG 100 UNIT/ML CARTRIDGE	60 ML / 30 DAYS
HUMALOG 200 UNIT/ML KWIKPEN	60 ML / 30 DAYS
HUMALOG MIX 50-50 KWIKPEN	60 ML / 30 DAYS
HUMALOG MIX 50-50 VIAL	60 ML / 30 DAYS

H	
HUMALOG MIX 75-25 VIAL	60 ML / 30 DAYS
HUMULIN R 500 UNIT/ML KWIKPEN	60 / 30 DAYS
HUMULIN R 500 UNIT/ML VIAL	60 / 30 DAYS
<i>hydrocodone-acetamin 7.5-300</i>	180 / 30 DAYS OVER TIME
<i>hydrocodone-acetaminophen (5-325 mg, 5-300 mg, 7.5-325, 10-325 mg, 10-300 mg)</i>	120 / 30 DAYS OVER TIME
<i>hydrocodone-acetaminophen (hydrocodone-acetamin 2.5-108/5, hydrocodone-acetamin 5-217/10, hydrocodone-acetamin 7.5-325/15)</i>	2900 / 30 DAYS OVER TIME
<i>hydrocodone-homatropine soln</i>	900 / 30 DAYS
<i>hydrocodone-ibuprofen 7.5-200</i>	150 / 30 DAYS OVER TIME
<i>hydrocort-pramoxine 2.5-1% crm</i>	30 / 30 DAYS OVER TIME
<i>hydromorphone hcl (2 mg tablet, 4 mg tablet, 8 mg tablet)</i>	240 / 30 DAYS OVER TIME
<i>hydroxyprogesterone 250 mg/ml vial</i>	4 / 28 DAYS OVER TIME
I	
<i>ibandronate sodium 150 mg tab</i>	1 / 28 DAYS
IBRANCE (75 MG TABLET, 75 MG CAPSULE, 100 MG CAPSULE, 100 MG TABLET, 125 MG CAPSULE, 125 MG TABLET)	21 / 28 DAYS
ICLUSIG (10 MG TABLET, 15 MG TABLET, 30 MG TABLET, 45 MG TABLET)	30 / 30 DAYS
<i>icosapent ethyl 1 gram capsule</i>	120 / 30 DAYS
IDHIFA (50 MG TABLET, 100 MG TABLET)	30 / 30 DAYS
<i>imatinib mesylate 100 mg tab</i>	240 / 30 DAYS
<i>imatinib mesylate 400 mg tab</i>	60 / 30 DAYS
IMBRUVICA (70 MG CAPSULE, 280 MG TABLET, 420 MG TABLET, 560 MG TABLET)	30 / 30 DAYS
IMBRUVICA 140 MG CAPSULE	120 / 30 DAYS
INBRIJA 42 MG INHALATION CAP	300 / 30 DAYS
INLYTA 1 MG TABLET	210 / 30 DAYS
INLYTA 5 MG TABLET	120 / 30 DAYS
INREBIC 100 MG CAPSULE	120 / 30 DAYS
<i>inspirachamber (, with mask-large, with mask-med, with mask-small)</i>	1 / 365 DAYS OVER TIME
INSULIN ASPART 100 UNIT/ML CRT	60 / 30 DAYS
INSULIN ASPART 100 UNIT/ML PEN	60 / 30 DAYS
INSULIN ASPART 100 UNIT/ML VL	60 / 30 DAYS
INSULIN ASPART PROT (MIX70-30)	60 / 30 DAYS

I	
INSULIN LISPRO 100 UNIT/ML PEN	60 / 30 DAYS
INSULIN LISPRO 100 UNIT/ML VL	60 / 30 DAYS
INSULIN LISPRO JR 100 UNIT/ML	60 ML / 30 DAYS
INSULIN LISPRO MIX 75-25 KWKPN	60 ML / 30 DAYS
INTELENCE 100 MG TABLET	120 / 30 DAYS
INTELENCE 200 MG TABLET	60 / 30 DAYS
INTELENCE 25 MG TABLET	180 / 30 DAYS
INVEGA SUSTENNA 117 MG/0.75 ML	0.75 / 28 DAYS
INVEGA SUSTENNA 156 MG/ML SYRG	1 / 28 DAYS
INVEGA SUSTENNA 234 MG/1.5 ML	1.5 / 28 DAYS
INVEGA SUSTENNA 39 MG/0.25 ML	0.25 / 28 DAYS
INVEGA SUSTENNA 78 MG/0.5 ML	0.5 / 28 DAYS
INVEGA TRINZA 273 MG/0.875 ML	0.875 / 84 DAYS
INVEGA TRINZA 410 MG/1.315 ML	1.315 / 84 DAYS
INVEGA TRINZA 546 MG/1.75 ML	1.75 / 84 DAYS
INVEGA TRINZA 819 MG/2.625 ML	2.625 / 84 DAYS
INVIRASE 200 MG CAPSULE	300 / 30 DAYS
INVIRASE 500 MG TABLET	120 / 30 DAYS
INVOKAMET (50-1,000 MG TABLET, 50-500 MG TABLET, 150-1,000 MG TABLET, 150-500 MG TABLET)	60 / 30 DAYS
INVOKAMET XR (50-1,000 MG TAB, 50-500 MG TABLET, 150-500 MG TABLET, 150-1,000 MG TAB)	60 / 30 DAYS
INVOKANA 100 MG TABLET	60 / 30 DAYS
INVOKANA 300 MG TABLET	30 / 30 DAYS
IRESSA 250 MG TABLET	30 / 30 DAYS
ISENTRESS (100 MG POWDER PACKET, 400 MG TABLET)	60 / 30 DAYS
ISENTRESS (25 MG TABLET, 100 MG TABLET)	180 / 30 DAYS
ISENTRESS HD 600 MG TABLET	60 / 30 DAYS
J	
JAKAFI (5 MG TABLET, 10 MG TABLET, 15 MG TABLET, 20 MG TABLET, 25 MG TABLET)	60 / 30 DAYS
JANUMET (50-500 MG TABLET, 50-1,000 MG TABLET)	60 / 30 DAYS
JANUMET XR (50-1,000 MG TABLET, 50-500 MG TABLET)	60 / 30 DAYS
JANUMET XR 100-1,000 MG TABLET	30 / 30 DAYS
JANUVIA (25 MG TABLET, 50 MG TABLET, 100 MG TABLET)	30 / 30 DAYS

J	
JARDIANCE (10 MG TABLET, 25 MG TABLET)	30 / 30 DAYS
JULUCA 50-25 MG TABLET	30 / 30 DAYS
K	
KALETRA 100-25 MG TABLET	300 / 30 DAYS
KALETRA 200-50 MG TABLET	120 / 30 DAYS
KALYDECO (25 MG GRANULES PACKET, 50 MG GRANULES PACKET, 75 MG GRANULES PACKET, 150 MG TABLET)	60 / 30 DAYS
KISQALI 200 MG DAILY DOSE	21 / 28 DAYS
KISQALI 400 MG DAILY DOSE	42 / 28 DAYS
KISQALI 600 MG DAILY DOSE	63 / 28 DAYS
KISQALI FEMARA 200 MG CO-PACK	49 / 28 DAYS
KISQALI FEMARA 400 MG CO-PACK	70 / 28 DAYS
KISQALI FEMARA 600 MG CO-PACK	91 / 28 DAYS
KOMBIGLYZE XR (5-500 MG TABLET, 5-1,000 MG TAB)	30 / 30 DAYS
KOMBIGLYZE XR 2.5-1,000 MG TAB	60 / 30 DAYS
KOSELUGO 10 MG CAPSULE	240 / 30 DAYS
KOSELUGO 25 MG CAPSULE	120 / 30 DAYS
KYNMOBI (10 MG, 15 MG, 20 MG, 25 MG, 30 MG)	150 / 30 DAYS
L	
<i>lamivudine (150 mg tablet, 300 mg tablet)</i>	60 / 30 DAYS
<i>lamivudine 10 mg/ml oral soln</i>	900 / 30 DAYS
<i>lamivudine 100 mg tablet</i>	60 / 30 DAYS
<i>lamivudine hbv 100 mg tablet</i>	60 / 30 DAYS
<i>lamivudine-zidovudine tablet</i>	60 / 30 DAYS
<i>lansoprazole (dr 15 mg capsule, dr 30 mg capsule)</i>	60 / 30 DAYS
LANTUS 100 UNIT/ML VIAL	60 ML / 30 DAYS
LANTUS SOLOSTAR 100 UNIT/ML	60 ML / 30 DAYS
<i>lapatinib 250 mg tablet</i>	180 / 30 DAYS
LATUDA (20 MG TABLET, 40 MG TABLET, 120 MG TABLET)	30 / 30 DAYS
LATUDA 60 MG TABLET	30 / 30 DAYS
LATUDA 80 MG TABLET	60 / 30 DAYS
LENVIMA (12 MG, 18 MG, 24 MG)	90 / 30 DAYS
LENVIMA (4 MG CAPSULE, 10 MG DAILY DOSE)	30 / 30 DAYS
LENVIMA (8 MG, 14 MG, 20 MG)	60 / 30 DAYS

L	
<i>levalbuterol tar hfa 45mcg inh</i>	30 / 30 DAYS
LEXIVA 50 MG/ML SUSPENSION	1800 / 30 DAYS
<i>lidocaine 5% patch</i>	90 / 30 DAYS
<i>linezolid 100 mg/5 ml susp</i>	1800 / 28 DAYS
<i>linezolid 600 mg tablet</i>	56 / 28 DAYS
LINZESS (72 MCG CAPSULE, 145 MCG CAPSULE, 290 MCG CAPSULE)	30 / 30 DAYS
<i>liteaire mdi chamber</i>	1 / 365 DAYS OVER TIME
LONSURF 15 MG-6.14 MG TABLET	107 / 28 DAYS
LONSURF 20 MG-8.19 MG TABLET	80 / 28 DAYS
<i>lopinavir-ritonavir 80-20mg/ml</i>	400 / 30 DAYS
<i>lorazepam (0.5 mg tablet, 1 mg tablet, 2 mg tablet)</i>	120 / 30 DAYS
<i>lorazepam 2 mg/ml oral concent</i>	120 ML / 30 DAYS
<i>lorazepam intensol 2 mg/ml</i>	120 ML / 30 DAYS
LORBRENA 100 MG TABLET	30 / 30 DAYS
LORBRENA 25 MG TABLET	90 / 30 DAYS
<i>lorcet plus 7.5-325 mg tablet</i>	120 / 30 DAYS OVER TIME
<i>lubiprostone (8 mcg capsule, 24 mcg capsule)</i>	60 / 30 DAYS
LUMIGAN 0.01% EYE DROPS	5 ML / 28 DAYS
LUPRON DEPOT (11.25 MG, 22.5 MG)	1 / 84 DAYS OVER TIME
LUPRON DEPOT (3.75 MG, 7.5 MG)	1 / 28 DAYS OVER TIME
LUPRON DEPOT 45 MG 6MO KIT	1 / 180 DAYS OVER TIME
LUPRON DEPOT-4 MONTH KIT	1 / 120 DAYS OVER TIME
LYNPARZA (100 MG TABLET, 150 MG TABLET)	120 / 30 DAYS
M	
MAVYRET 100-40 MG TABLET	84 / 28 DAYS
MEKINIST 0.5 MG TABLET	90 / 30 DAYS
MEKINIST 2 MG TABLET	30 / 30 DAYS
MEKTOVI 15 MG TABLET	180 / 30 DAYS
<i>memantine hcl er (er 7 mg capsule, er 14 mg capsule, er 21 mg capsule, er 28 mg capsule)</i>	30 / 30 DAYS
<i>meperidine 50 mg/5 ml solution</i>	600 / 30 DAYS OVER TIME
<i>meperidine hcl (50 mg tablet, 100 mg tablet)</i>	120 / 30 DAYS OVER TIME
<i>mesalamine 4 gm/60 ml enema</i>	1800 / 30 DAYS

M	
<i>mesalamine 4 gm/60 ml kit</i>	4 / 28 DAYS
<i>mesalamine dr 1.2 gm tablet</i>	120 / 30 DAYS
<i>mesalamine dr 400 mg capsule</i>	180 / 30 DAYS
<i>mesalamine er 0.375 gram cap</i>	120 / 30 DAYS
<i>metformin hcl 1,000 mg tablet</i>	60 / 30 DAYS
<i>metformin hcl 500 mg tablet</i>	150 / 30 DAYS
<i>metformin hcl 850 mg tablet</i>	90 / 30 DAYS
<i>metformin hcl er 500 mg tablet</i>	120 / 30 DAYS
<i>metformin hcl er 750 mg tablet</i>	90 / 30 DAYS
<i>methadone 10 mg/ml oral conc</i>	360 / 30 DAYS
<i>methadone hcl (5 mg tablet, 10 mg tablet)</i>	240 / 30 DAYS
<i>methadone hcl (5 ml, 10 ml)</i>	1800 ML / 30 DAYS
<i>methamphetamine 5 mg tablet</i>	300 / 30 DAYS
<i>methylphenidate er (er 10 mg tab, er 20 mg tab)</i>	90 / 30 DAYS
<i>methylphenidate er (er 18 mg tab, er 27 mg tab, er 54 mg tab)</i>	30 / 30 DAYS
<i>methylphenidate er (la) (20mg, 40mg)</i>	30 / 30 DAYS
<i>methylphenidate er 36 mg tab</i>	60 / 30 DAYS
<i>methylphenidate er(la) 10mg cp</i>	30 / 30 DAYS
<i>methylphenidate er(la) 30mg cp</i>	60 / 30 DAYS
<i>methylphenidate hcl (5 mg tablet, 10 mg tablet, 20 mg tablet)</i>	90 / 30 DAYS
<i>methylphenidate hcl cd (10 mg cap, 20 mg cap, 30 mg cap, 40 mg cap, 50 mg cap, 60 mg cap)</i>	30 / 30 DAYS
<i>methylphenidate hcl er (cd) (10mg, 20mg, 30mg, 40mg, 50mg, 60mg)</i>	30 / 30 DAYS
<i>methylphenidate la (10 mg cap, 60 mg cap)</i>	30 / 30 DAYS
<i>methylphenidate la (20 mg cap, 40 mg cap)</i>	30 / 30 DAYS
<i>methylphenidate la 30 mg cap</i>	60 / 30 DAYS
<i>microchamber</i>	1 / 365 DAYS OVER TIME
<i>microspacer for aerosol device</i>	1 / 365 DAYS OVER TIME
<i>migergot (, 2-100 mg)</i>	24 / 30 DAYS
<i>mini-wright peak flow meter (mini wright, mini-wright)</i>	1 / 365 DAYS OVER TIME
<i>modafinil 100 mg tablet</i>	124 / 31 DAYS
<i>modafinil 200 mg tablet</i>	62 / 31 DAYS
<i>montelukast sodium (4 mg granules, 4 mg tab chew, 5 mg tab chew, 10 mg tablet)</i>	30 / 30 DAYS
<i>morphine sulf 100 mg/5 ml conc</i>	300 / 30 DAYS OVER TIME

M	
<i>morphine sulfate (ir 15 mg tab, ir 30 mg tab)</i>	180 / 30 DAYS OVER TIME
<i>morphine sulfate er (er 15 mg tablet, er 30 mg tablet)</i>	120 / 30 DAYS
<i>morphine sulfate er (er 60 mg tablet, er 100 mg tablet, er 200 mg tablet)</i>	60 / 30 DAYS
MOTEGRITY (1 MG TABLET, 2 MG TABLET)	30 / 30 DAYS
MOVANTIK (12.5 MG TABLET, 25 MG TABLET)	30 / 30 DAYS
MYRBETRIQ (ER 25 MG TABLET, ER 50 MG TABLET)	30 / 30 DAYS
N	
<i>naratriptan (1 mg tablet, 2.5 mg tablet)</i>	9 / 30 DAYS OVER TIME
<i>naratriptan hcl (1 mg tablet, 2.5 mg tablet)</i>	9 / 30 DAYS OVER TIME
<i>nateglinide (60 mg tablet, 120 mg tablet)</i>	90 / 30 DAYS
NAYZILAM 5 MG NASAL SPRAY	10 / 30 DAYS
NERLYNX 40 MG TABLET	180 / 30 DAYS
NEUPRO (1 HR, 2 HR, 3 HR, 4 HR, 6 HR, 8 HR)	30 / 30 DAYS
<i>nevirapine 200 mg tablet</i>	60 / 30 DAYS
<i>nevirapine 50 mg/5 ml susp</i>	1200 / 30 DAYS
<i>nevirapine er 100 mg tablet</i>	90 / 30 DAYS
<i>nevirapine er 400 mg tablet</i>	30 / 30 DAYS
NEXAVAR 200 MG TABLET	120 / 30 DAYS
NEXLETOL 180 MG TABLET	30 / 30 DAYS
NEXLIZET 180-10 MG TABLET	30 / 30 DAYS
<i>nilutamide 150 mg tablet</i>	30 / 30 DAYS
NINLARO (2.3 MG CAPSULE, 3 MG CAPSULE, 4 MG CAPSULE)	3 / 28 DAYS
NORTHERA (100 MG CAPSULE, 200 MG CAPSULE, 300 MG CAPSULE)	84 / 14 DAYS
NORVIR 80 MG/ML SOLUTION	480 / 30 DAYS
NOURIANZ 20 MG TABLET	60 / 30 DAYS
NOURIANZ 40 MG TABLET	30 / 30 DAYS
<i>novopen echo insulin device</i>	1 / 365 DAYS OVER TIME
NUBEQA 300 MG TABLET	120 / 30 DAYS
NUCALA (100 MG/ML SYRINGE, 100 MG/ML POWDER VIAL, 100 MG/ML AUTO-INJECTOR)	3 / 28 DAYS
NUEDEXTA 20-10 MG CAPSULE	60 / 30 DAYS
O	
ODEFSEY TABLET	30 / 30 DAYS
ODOMZO 200 MG CAPSULE	30 / 30 DAYS

O	
OFEV (100 MG CAPSULE, 150 MG CAPSULE)	60 / 30 DAYS
<i>olanzapine (2.5 mg tablet, 5 mg tablet, 7.5 mg tablet, 10 mg tablet, 20 mg tablet)</i>	30 / 30 DAYS
<i>olanzapine 15 mg tablet</i>	60 / 30 DAYS
<i>olanzapine odt (odt 5 mg tablet, odt 10 mg tablet, odt 20 mg tablet)</i>	30 / 30 DAYS
<i>olanzapine odt 15 mg tablet</i>	60 / 30 DAYS
<i>omega-3 ethyl esters 1 gm cap</i>	120 / 30 DAYS
<i>omeprazole (dr 10 mg capsule, dr 20 mg capsule)</i>	90 / 30 DAYS
<i>omeprazole dr 40 mg capsule</i>	120 / 30 DAYS
<i>ondansetron 4 mg/5 ml solution</i>	450 / 30 DAYS
<i>ondansetron odt 4 mg tablet</i>	90 / 30 DAYS
<i>ondansetron odt 8 mg tablet</i>	45 / 30 DAYS
ONGLYZA (2.5 MG TABLET, 5 MG TABLET)	30 / 30 DAYS
ONUREG (200 MG TABLET, 300 MG TABLET)	14 / 28 DAYS
<i>optichamber diamond (vhc, w-lrg mask, w-med mask, w-sml mask)</i>	1 / 365 DAYS OVER TIME
ORKAMBI (100 MG TABLET, 200 MG TABLET)	120 / 30 DAYS
ORKAMBI (100-125 MG, 150-188 MG)	60 / 30 DAYS
<i>oseltamivir phos 30 mg capsule</i>	84 / 180 DAYS OVER TIME
<i>oseltamivir phosphate (45 mg capsule, 75 mg capsule)</i>	42 / 180 DAYS OVER TIME
OSMOLEX ER (ER 129 MG TABLET, ER 193 MG TABLET, ER 258 MG TABLET)	30 / 30 DAYS
OSMOLEX ER 322 MG DAILY DOSE	60 / 30 DAYS
OSPHENA 60 MG TABLET	30 / 30 DAYS
OTEZLA (, 28 DAY)	55 / 28 DAYS
OTEZLA 30 MG TABLET	60 / 30 DAYS
<i>oxazepam (10 mg capsule, 15 mg capsule, 30 mg capsule)</i>	120 / 30 DAYS
OXBRYTA 500 MG TABLET	90 / 30 DAYS
<i>oxybutynin chloride er (er 10 mg tablet, er 15 mg tablet)</i>	60 / 30 DAYS
<i>oxybutynin cl er 5 mg tablet</i>	30 / 30 DAYS
<i>oxycodone hcl (5 mg tablet, 10 mg tablet, 15 mg tablet, 20 mg tablet, 30 mg tablet)</i>	180 / 30 DAYS OVER TIME
<i>oxycodone hcl 5 mg/5 ml soln</i>	250 / 30 DAYS OVER TIME
<i>oxycodone hcl er (er 10 mg tablet, er 15 mg tablet, er 20 mg tablet, er 30 mg tablet, er 40 mg tablet, er 60 mg tablet, er 80 mg tablet)</i>	60 / 30 DAYS

O	
<i>oxycodone-acetaminophen (oxycodon-acetaminophen 2.5-325, oxycodon-acetaminophen 7.5-325, oxycodone-acetaminophen 5-325, oxycodone-acetaminophen 10-325)</i>	120 / 30 DAYS OVER TIME
<i>oxycodone-aspirin 4.8355-325</i>	120 / 30 DAYS OVER TIME
OXYCONTIN (ER 10 MG TABLET, ER 15 MG TABLET, ER 20 MG TABLET, ER 30 MG TABLET, ER 40 MG TABLET, ER 60 MG TABLET, ER 80 MG TABLET)	60 / 30 DAYS
P	
<i>paliperidone er 1.5 mg tablet</i>	240 / 30 DAYS
<i>paliperidone er 3 mg tablet</i>	120 / 30 DAYS
<i>paliperidone er 6 mg tablet</i>	60 / 30 DAYS
<i>paliperidone er 9 mg tablet</i>	30 / 30 DAYS
<i>pantoprazole sodium (dr 20 mg tab, dr 40 mg tab)</i>	60 / 30 DAYS
<i>paroxetine cr (12.5 mg tablet, 25 mg tablet, 37.5 mg tablet)</i>	60 / 30 DAYS
<i>paroxetine er (er 12.5 mg tablet, er 25 mg tablet, er 37.5 mg tablet)</i>	60 / 30 DAYS
PEMAZYRE (4.5 MG TABLET, 9 MG TABLET, 13.5 MG TABLET)	14 / 21 DAYS
PERSERIS (ER 90 MG, ER 120 MG)	1 / 28 DAYS
<i>phentermine hcl (15 mg capsule, 30 mg capsule, 37.5 mg tablet, 37.5 mg capsule)</i>	30 / 30 DAYS
PIFELTRO 100 MG TABLET	30 / 30 DAYS
<i>pimecrolimus 1% cream</i>	30 / 30 DAYS OVER TIME
PIQRAY (250 MG, 300 MG)	60 / 30 DAYS
PIQRAY 200 MG DAILY DOSE	30 / 30 DAYS
<i>pocket chamber</i>	1 / 365 DAYS OVER TIME
POMALYST (1 MG CAPSULE, 2 MG CAPSULE, 3 MG CAPSULE, 4 MG CAPSULE)	21 / 28 DAYS
<i>prasugrel hcl (5 mg tablet, 10 mg tablet)</i>	30 / 30 DAYS
<i>pregabalin (25 mg capsule, 50 mg capsule, 75 mg capsule, 100 mg capsule, 150 mg capsule, 200 mg capsule, 225 mg capsule, 300 mg capsule)</i>	90 / 30 DAYS
<i>pregabalin 20 mg/ml solution</i>	900 ML / 30 DAYS
PREVYMIS (240 MG TABLET, 480 MG TABLET)	30 / 30 DAYS
PREZCOBIX 800 MG-150 MG TABLET	30 / 30 DAYS
PREZISTA 100 MG/ML SUSPENSION	420 / 30 DAYS
PREZISTA 150 MG TABLET	180 / 30 DAYS
PREZISTA 600 MG TABLET	60 / 30 DAYS
PREZISTA 75 MG TABLET	300 / 30 DAYS
PREZISTA 800 MG TABLET	30 / 30 DAYS
<i>primeaire chamber</i>	1 / 365 DAYS OVER TIME

P	
<i>pro comfort spacer with mask (spacer-adult, spacer-child)</i>	1 / 365 DAYS OVER TIME
<i>procare spacer with adult mask</i>	1 / 365 DAYS OVER TIME
<i>procare spacer with child mask</i>	1 / 365 DAYS OVER TIME
<i>prochamber holding chamber</i>	1 / 365 DAYS OVER TIME
PROMACTA (12.5 MG TABLET, 25 MG TABLET)	30 / 30 DAYS
PROMACTA (50 MG TABLET, 75 MG TABLET)	60 / 30 DAYS
PULMOZYME 1 MG/ML AMPUL	150 / 30 DAYS
Q	
QINLOCK 50 MG TABLET	90 / 30 DAYS
<i>quetiapine er 400 mg tablet</i>	90 / 30 DAYS
<i>quetiapine er 50 mg tablet</i>	60 / 30 DAYS
<i>quetiapine fumarate (25 mg tab, 50 mg tab, 100 mg tab, 200 mg tab, 300 mg tab, 400 mg tab)</i>	90 / 30 DAYS
<i>quetiapine fumarate er (er 150 mg tablet, er 200 mg tablet, er 300 mg tablet)</i>	30 / 30 DAYS
QVAR REDIHALER (40 MCG, 80 MCG)	21.2 / 30 DAYS
R	
<i>rabeprazole sod dr 20 mg tab</i>	60 / 30 DAYS
<i>raloxifene hcl 60 mg tablet</i>	30 / 30 DAYS
<i>ramelteon 8 mg tablet</i>	30 / 30 DAYS
<i>rasagiline mesylate (0.5 mg tab, 1 mg tab)</i>	30 / 30 DAYS
RECTIV 0.4% OINTMENT	30 / 30 DAYS OVER TIME
<i>repaglinide (1 mg tablet, 2 mg tablet)</i>	240 / 30 DAYS
<i>repaglinide 0.5 mg tablet</i>	120 / 30 DAYS
REPATHA 140 MG/ML SURECLICK	2 / 28 DAYS OVER TIME
REPATHA 140 MG/ML SYRINGE	2 / 28 DAYS OVER TIME
REPATHA 420 MG/3.5ML PUSHTRONX	3.5 / 30 DAYS OVER TIME
RESTASIS 0.05% EYE EMULSION	60 / 30 DAYS
RESTASIS MULTIDOSE 0.05% EYE	5.5 / 30 DAYS
RETACRIT (2,000 VIAL, 3,000 VIAL, 4,000 VIAL, 10,000 VIAL, 40,000 VIAL)	12 / 28 DAYS
RETACRIT (UNIT/2 ML VIAL, UNIT/ML VIAL)	12 / 28 DAYS
RETEVMO 40 MG CAPSULE	180 / 30 DAYS
RETEVMO 80 MG CAPSULE	120 / 30 DAYS
REVLIMID (2.5 MG CAPSULE, 5 MG CAPSULE, 10 MG CAPSULE, 15 MG CAPSULE, 20 MG CAPSULE, 25 MG CAPSULE)	30 / 30 DAYS
REXULTI (0.25 MG TABLET, 0.5 MG TABLET, 1 MG TABLET, 2 MG TABLET, 3 MG TABLET, 4 MG TABLET)	30 / 30 DAYS

R	
REYATAZ 50 MG POWDER PACKET	240 / 30 DAYS
REYVOW (50 MG TABLET, 100 MG TABLET)	8 / 30 DAYS OVER TIME
RHOPRESSA 0.02% OPHTH SOLUTION	5 ML / 30 DAYS
RINVOQ ER 15 MG TABLET	30 / 30 DAYS
<i>risedronate sodium 150 mg tab</i>	1 / 28 DAYS
<i>risedronate sodium 35 mg tab</i>	4 / 28 DAYS
<i>risedronate sodium 5 mg tablet</i>	30 / 30 DAYS
<i>risperidone odt (0.25 mg odt, 0.5 mg odt, 1 mg odt, 2 mg odt, 3 mg odt, 4 mg odt)</i>	60 / 30 DAYS
<i>riteflo spacer</i>	1 / 365 DAYS OVER TIME
<i>ritonavir 100 mg tablet</i>	360 / 30 DAYS
<i>rivastigmine (4.6 patch, 9.5 patch, 13.3 ptch)</i>	30 / 30 DAYS
<i>rizatriptan (5 mg tablet, 5 mg odt, 10 mg tablet, 10 mg odt)</i>	12 / 30 DAYS OVER TIME
ROCKLATAN 0.02%-0.005% EYE DRP	2.5 / 30 DAYS OVER TIME
ROZLYTREK 100 MG CAPSULE	150 / 30 DAYS
ROZLYTREK 200 MG CAPSULE	90 / 30 DAYS
RUBRACA (200 MG TABLET, 250 MG TABLET, 300 MG TABLET)	120 / 30 DAYS
<i>rufinamide 40 mg/ml suspension</i>	2400 ML / 30 DAYS
RUKOBIA ER 600 MG TABLET	60 / 30 DAYS
RYDAPT 25 MG CAPSULE	240 / 30 DAYS

S	
SANDOSTATIN LAR DEPOT (10 MG KT, 10 MG VL, 30 MG KT, 30 MG VL)	1 / 28 DAYS OVER TIME
SANDOSTATIN LAR DEPOT (20 MG KT, 20 MG VL)	2 / 28 DAYS OVER TIME
<i>scopolamine 1 mg/3 day patch</i>	10 / 30 DAYS
SECUADO (3.8 HR, 5.7 HR, 7.6 HR)	30 / 30 DAYS
SELZENTRY (25 MG TABLET, 75 MG TABLET, 150 MG TABLET, 300 MG TABLET)	120 / 30 DAYS
SELZENTRY 20 MG/ML ORAL SOLN	1840 / 30 DAYS
<i>sofosbuvir-velpatasvir 400-100</i>	28 / 28 DAYS
<i>space chamber plus</i>	1 / 365 DAYS OVER TIME
SPIRIVA 18 MCG CP-HANDIHALER	30 / 30 DAYS
SPIRIVA RESPIMAT (1.25 MCG, 2.5 MCG)	4 / 30 DAYS
SPRAVATO 56 MG DOSE PACK	8 / 28 DAYS
SPRAVATO 84 MG DOSE PACK	7 / 28 DAYS
SPRYCEL (20 MG TABLET, 50 MG TABLET, 80 MG TABLET, 100 MG TABLET, 140 MG TABLET)	30 / 30 DAYS

S	
SPRYCEL 70 MG TABLET	60 / 30 DAYS
STIOLTO RESPIMAT INHAL SPRAY	4 / 30 DAYS
STIVARGA 40 MG TABLET	84 / 28 DAYS
STRIBILD TABLET	30 / 30 DAYS
SUBLOCADE 100 MG/0.5 ML SYRING	0.5 / 30 DAYS OVER TIME
SUBLOCADE 300 MG/1.5 ML SYRING	1.5 / 30 DAYS OVER TIME
<i>sumatriptan (5 mg, 20 mg)</i>	12 / 30 DAYS OVER TIME
<i>sumatriptan 6 mg/0.5 ml vial</i>	10 / 31 DAYS OVER TIME
<i>sumatriptan succinate (25 mg tablet, 50 mg tablet, 100 mg tablet)</i>	9 / 30 DAYS OVER TIME
<i>sumatriptan succinate (4 ml inject, 4 ml cart, 6 ml cart, 6 ml syrng, 6 ml inject)</i>	4 / 28 DAYS OVER TIME
SUTENT (12.5 MG CAPSULE, 25 MG CAPSULE, 37.5 MG CAPSULE, 50 MG CAPSULE)	30 / 30 DAYS
SYLATRON (200 MCG, 300 MCG)	4 / 28 DAYS
SYMBICORT (80-4.5 MCG, 160-4.5 MCG)	11 / 30 DAYS
SYMDEKO (50/75 MG-75 MG TABLETS, 100/150 MG-150 MG TABS)	60 / 30 DAYS
SYMJEPI 0.3 MG/0.3 ML SYRINGE	2 / 30 DAYS OVER TIME
SYMPAZAN (5 MG, 10 MG, 20 MG)	60 / 30 DAYS
SYMTUZA 800-150-200-10 MG TAB	30 / 30 DAYS
SYNJARDY (5-1,000 MG TABLET, 5-500 MG TABLET, 12.5-500 MG TABLET, 12.5-1,000 MG TABLET)	60 / 30 DAYS
SYNJARDY XR (5-1,000 MG TABLET, 10-1,000 MG TABLET, 12.5-1,000 MG TAB)	60 / 30 DAYS
SYNJARDY XR 25-1,000 MG TABLET	30 / 30 DAYS
T	
TABRECTA (150 MG TABLET, 200 MG TABLET)	120 / 30 DAYS
<i>tacrolimus (0.03%, 0.1%)</i>	30 / 30 DAYS OVER TIME
<i>tadalafil 20 mg tablet</i>	60 / 30 DAYS
TAFINLAR (50 MG CAPSULE, 75 MG CAPSULE)	120 / 30 DAYS
TAGRISSO (40 MG TABLET, 80 MG TABLET)	30 / 30 DAYS
TALZENNA 0.25 MG CAPSULE	90 / 30 DAYS
TALZENNA 1 MG CAPSULE	30 / 30 DAYS
TASIGNA (50 MG CAPSULE, 150 MG CAPSULE, 200 MG CAPSULE)	120 / 30 DAYS
TAVALISSE (100 MG TABLET, 150 MG TABLET)	60 / 30 DAYS
TAZVERIK 200 MG TABLET	240 / 30 DAYS
<i>temazepam (7.5 mg capsule, 15 mg capsule, 22.5 mg capsule, 30 mg capsule)</i>	30 / 30 DAYS
<i>tenofovir disop fum 300 mg tb</i>	30 / 30 DAYS

T	
THALOMID (150 MG CAPSULE, 200 MG CAPSULE)	60 / 30 DAYS
THALOMID (50 MG CAPSULE, 100 MG CAPSULE)	30 / 30 DAYS
TIBSOVO 250 MG TABLET	60 / 30 DAYS
TIVICAY (10 MG TABLET, 25 MG TABLET, 50 MG TABLET)	60 / 30 DAYS
TIVICAY PD 5 MG TAB FOR SUSP	180 / 30 DAYS
<i>tolterodine tartrate (1 mg tab, 2 mg tab)</i>	60 / 30 DAYS
<i>tolterodine tartrate er (er 2 mg cap, er 4 mg cap)</i>	30 / 30 DAYS
<i>tramadol hcl 50 mg tablet</i>	240 / 30 DAYS OVER TIME
<i>tramadol hcl er (er 100 mg tablet, er 200 mg tablet, er 300 mg tablet)</i>	30 / 30 DAYS
<i>tramadol-acetaminophn 37.5-325</i>	240 / 30 DAYS OVER TIME
<i>travoprost 0.004% eye drop</i>	5 ML / 28 DAYS
TRELEGY ELLIPTA (100-62.5-25, 200-62.5-25)	60 / 30 DAYS
TRELSTAR 11.25 MG VIAL	1 / 84 DAYS OVER TIME
TRELSTAR 22.5 MG VIAL	1 / 168 DAYS OVER TIME
TRELSTAR 3.75 MG VIAL	1 / 28 DAYS OVER TIME
<i>tretinoin (0.01% gel, 0.025% gel, 0.025% cream, 0.05% cream, 0.1% cream)</i>	45 / 25 DAYS OVER TIME
TRIKAFTA 100/50/75 MG-150 MG	90 / 30 DAYS
<i>triklo 1 gm capsule</i>	120 / 30 DAYS
TRINTELLIX (5 MG TABLET, 10 MG TABLET, 20 MG TABLET)	30 / 30 DAYS
TRIUMEQ 600-50-300 MG TABLET	30 / 30 DAYS
<i>tropium chloride 20 mg tablet</i>	60 / 30 DAYS
TRULICITY (0.75 ML, 1.5 ML, 3 ML, 4.5 ML)	2 / 28 DAYS
<i>truzone peak flow meter</i>	1 / 365 DAYS OVER TIME
TUKYSA (50 MG TABLET, 150 MG TABLET)	120 / 30 DAYS
TURALIO 200 MG CAPSULE	120 / 30 DAYS
TYBOST 150 MG TABLET	30 / 30 DAYS
U	
UBRELVY (50 MG TABLET, 100 MG TABLET)	16 / 30 DAYS OVER TIME
UPTRAVI (200 MCG TABLET, 400 MCG TABLET, 600 MCG TABLET, 800 MCG TABLET, 1,000 MCG TABLET, 1,200 MCG TABLET, 1,400 MCG TABLET, 1,600 MCG TABLET)	60 / 30 DAYS
V	
<i>valganciclovir 450 mg tablet</i>	102 / 30 DAYS
VALTOCO (5 MG, 10 MG, 15 MG, 20 MG)	10 / 30 DAYS OVER TIME

V	
<i>vanadom 350 mg tablet</i>	120 / 30 DAYS
<i>vancomycin hcl (125 mg capsule, 250 mg capsule)</i>	56 / 14 DAYS
VASCEPA 0.5 GM CAPSULE	120 / 30 DAYS
VELPHORO 500 MG CHEWABLE TAB	180 / 30 DAYS
VELTASSA (8.4 GM, 16.8 GM, 25.2 GM)	30 / 30 DAYS
VEMLIDY 25 MG TABLET	30 / 30 DAYS
VENCLEXTA (10 MG TABLET, 10 MG TAB (10MG X 2))	60 / 30 DAYS
VENCLEXTA 100 MG TABLET	120 / 30 DAYS
VENCLEXTA 50 MG TABLET	30 / 30 DAYS
VENCLEXTA STARTING PACK	42 / 28 DAYS
VERZENIO (50 MG TABLET, 100 MG TABLET, 150 MG TABLET, 200 MG TABLET)	60 / 30 DAYS
VICTOZA 2-PAK 18 MG/3 ML PEN	9 / 30 DAYS
VICTOZA 3-PAK 18 MG/3 ML PEN	9 / 30 DAYS
<i>vigabatrin (500 mg tablet, 500 mg powder packet)</i>	180 / 30 DAYS
<i>vigadrone 500 mg powder packet</i>	180 / 30 DAYS
VIMPAT (50 MG TABLET, 100 MG TABLET, 150 MG TABLET, 200 MG TABLET)	60 / 30 DAYS
VIMPAT 10 MG/ML SOLUTION	1200 / 30 DAYS
VITRAKVI 100 MG CAPSULE	60 / 30 DAYS
VITRAKVI 20 MG/ML SOLUTION	300 ML / 30 DAYS
VITRAKVI 25 MG CAPSULE	180 / 30 DAYS
VIVITROL 380 MG VIAL + DILUENT	1 / 28 DAYS OVER TIME
VIZIMPRO (15 MG TABLET, 30 MG TABLET, 45 MG TABLET)	30 / 30 DAYS
<i>voriconazole (50 mg tablet, 200 mg tablet)</i>	28 / 14 DAYS
<i>vortex holding chamber</i>	1 / 365 DAYS OVER TIME
<i>vortex holding chamber-child</i>	1 / 365 DAYS OVER TIME
<i>vortex holding chamber-toddler</i>	1 / 365 DAYS OVER TIME
<i>vortex vhc frog child mask</i>	1 / 365 DAYS OVER TIME
<i>vortex vhc ladybug toddler msk</i>	1 / 365 DAYS OVER TIME
VOSEVI 400-100-100 MG TABLET	28 / 28 DAYS
VOTRIENT 200 MG TABLET	120 / 30 DAYS

V	
VYVANSE (10 MG CHEWABLE TABLET, 10 MG CAPSULE, 20 MG CHEWABLE TABLET, 20 MG CAPSULE, 30 MG CHEWABLE TABLET, 30 MG CAPSULE, 40 MG CAPSULE, 40 MG CHEWABLE TABLET, 50 MG CAPSULE, 50 MG CHEWABLE TABLET, 60 MG CHEWABLE TABLET, 60 MG CAPSULE, 70 MG CAPSULE)	30 / 30 DAYS
W	
wixela inhub (100-50, 250-50, 500-50)	60 / 30 DAYS
X	
XALKORI (200 MG CAPSULE, 250 MG CAPSULE)	60 / 30 DAYS
XARELTO (10 MG TABLET, 20 MG TABLET)	30 / 30 DAYS
XARELTO 15 MG TABLET	42 / 30 DAYS OVER TIME
XARELTO 2.5 MG TABLET	60 / 30 DAYS
XARELTO DVT-PE TREAT START 30D	102 / 365 DAYS OVER TIME
XCOPRI (12.5-25 MG TITRATION PK, 50-100 MG TITRATION PAK, 50 MG TABLET, 100 MG TABLET, 150-200 MG TITRATION PK)	30 / 30 DAYS
XCOPRI (150 MG TABLET, 200 MG TABLET, 250 MG DAILY DOSE PACK, 350 MG DAILY DOSE PACK)	60 / 30 DAYS
XELJANZ (5 MG TABLET, 10 MG TABLET)	60 / 30 DAYS
XELJANZ XR (11 MG TABLET, 22 MG TABLET)	30 / 30 DAYS
XGEVA 120 MG/1.7 ML VIAL	6.8 ML / 28 DAYS
XIIDRA 5% EYE DROPS	60 / 30 DAYS
XOFLUZA (20 MG TAB (40 MG, 40 MG TAB (80 MG)	2 / 30 DAYS OVER TIME
XOLAIR (150 MG/1.2 ML POWDER VL, 150 MG/ML SYRINGE)	6 / 28 DAYS OVER TIME
XOLAIR 75 MG/0.5 ML SYRINGE	10 / 28 DAYS OVER TIME
XOSPATA 40 MG TABLET	90 / 30 DAYS
XPOVIO (40 MG TWICE, 80 MG ONCE)	16 / 28 DAYS
XPOVIO 100 MG ONCE WEEKLY DOSE	20 / 28 DAYS
XPOVIO 40 MG ONCE WEEKLY DOSE	8 / 28 DAYS
XPOVIO 60 MG ONCE WEEKLY DOSE	12 / 28 DAYS
XPOVIO 60 MG TWICE WEEKLY DOSE	24 / 28 DAYS
XPOVIO 80 MG TWICE WEEKLY DOSE	32 / 28 DAYS
XTANDI 40 MG CAPSULE	120 / 30 DAYS
XYREM 500 MG/ML ORAL SOLUTION	540 / 30 DAYS
Y	
YONSA 125 MG TABLET	120 / 30 DAYS
Z	
zafirlukast (10 mg tablet, 20 mg tablet)	60 / 30 DAYS

Z

<i>zaleplon (5 mg capsule, 10 mg capsule)</i>	30 / 30 DAYS
ZEJULA 100 MG CAPSULE	90 / 30 DAYS
ZELBORAF 240 MG TABLET	240 / 30 DAYS
ZEPATIER 50-100 MG TABLET	28 / 28 DAYS
<i>zidovudine 100 mg capsule</i>	180 / 30 DAYS
<i>zidovudine 300 mg tablet</i>	60 / 30 DAYS
<i>zidovudine 50 mg/5 ml syrup</i>	1920 / 30 DAYS
ZIOPTAN 0.0015% EYE DROPS	30 / 30 DAYS
ZOLINZA 100 MG CAPSULE	120 / 30 DAYS
<i>zolpidem tartrate (5 mg tablet, 10 mg tablet)</i>	30 / 30 DAYS
ZYDELIG (100 MG TABLET, 150 MG TABLET)	60 / 30 DAYS
ZYKADIA 150 MG TABLET	90 / 30 DAYS